
12

1A

1B

9

3

4

4 

5

6       

7

8

1206 0894 SS BE         

9

6A

2

				    MGPS20E	 MGPS20F	 MGPS20G
				    MGPS20E3	 MGPS20F3	 MGPS20G3	 MGPS20H
	 Key			   MGPS20E3-575T	 MGPS20F3-575T	 MGPS20G3-575T	 MGPS20H3
	 No.	 Description	 Qty.	 1 HP	 1-1/2 HP	 2 HP	 3 HP

	 1A	 Motor - 115/230 Volt, 1 Phase	 1	 J218-601PKG	 J218-883APKG	 J218-628APKG	 –
	 1A	 Motor - 230 Volt, 1 Phase	 1	 –	 –	 –	 AE100HLL
	 1A	 Motor - 230/460 Volt, 3 Phase	 1	 AP100EH	 AP100FH	 AP100GH	 AP100HL
	 1B	 Motor - 575 Volt, 3 Phase	 1	 J218-998AC	 J218-999AC	 J218-1000AC	 –
	 2	 Water Slinger	 1	 17351-0009	 17351-0009	 17351-0009	 17351-0009
	 3	 Pump Body	 1	 C2-86SSA	 C2-86SSA	 C2-86SSA	 C2-86SSA
	 4	 O-Ring	 2	 U9-430	 U9-430	 U9-430	 U9-430
	 5	 Shaft Seal Assembly	 1	 U109-118	 U109-118	 U109-118	 U109-118
	 6	 Pump Stack*	 1	 P325-602R	 P325-431R	 P325-432R	 P325-718R
	 6A	 Nylatron Bearing  
		     (Included with Key No. 8)	 1	 W31112	 W31112	 W31112	 W31112
	 7	 Pump Shell	 1	 P56-470SSL	 P56-434SSL	 P56-452SSL	 P56-620SSL
	 7	 Pump Shell  
		  (MGPS20E3-575 only)	 1	 P56-433SSL	 –	 –	 –
	 8	 Discharge Assembly	 1	 C152-4A	 C152-4A	 C152-4A	 –
	 9	 Capscrew - 3/8 x 16 x 1-1/4"	 2	 U30-75ZP	 U30-75ZP	 U30-75ZP	 –
	 9	 Capscrew - 3/8 x 16 x 1-1/2"**	 2	 U30-76ZP	 U30-76ZP	 U30-76ZP	 U30-982ZP
	 9	 Capscrew - 3/8 x 16 x 1-1/4", S.S. 
		  (Models MGPS20E, F and F3)	 4	 U30-75SS	 U30-75SS	 –	 –
	 9	 Capscrew - 3/8 x 16 x 1-1/4", SHCS 
		  (Models with -575T suffix)	 4	 S25983	 S25983	 S25983	 –

REPAIR PARTS LIST

* Model MGPS20E uses Part No. P325-440R.
** 3 HP models use (4) 1-1/2" capscrews.

	 Hose 6’-3/4" w/Female Ends  
	    (150 PSI Rating)	 PKG 83
	 Hose 25’-3/4" w/Male & Female Ends  
	    (150 PSI Rating)	 PKG 84
	 Adapter 3/4" NPT x 3/4" Hose	 PKG 85
	 Nozzle - High Pressure	 PKG 86
	 Suction Vacuum Relief Valve	 PKG 96

THE FOLLOWING ACCESSORIES MAY BE 
ORDERED FOR THE HIGH PRESSURE  
BOOSTER PUMPS

NOTE: The “S” in the Model Number indicates a stainless 
steel pump body, a stainless steel  
discharge assembly and stainless steel capscrews. 
Model numbers ending in “3” (MGP7C3, MGPS10C3, 
etc.) have 3-phase motors.


